CONTENT

DESCRIPTION PAGE NO.
1. ELECTRICAL DIAGRAM 1
2. MECHANICAL PART LISTS 20

3.ATC OPERATION MANUAL &ITS PARTS LIST 42



Ve L 1-DRA-410V

ASYATEY 4004 S 9d-¥3L [OK S 44
0°S KaV ¥ 9d-¥2LION y qd
IHOH OVH € 9d-¥2LION e
~— A\ ST 9d-PTLION G1 4d K30 9V 2 9d-F3LION 7 94
—VVNV—= 71 9d-V2LION 71 4d KO VN 1 9d-V2LION 1 9d
YAATANCD dTHD g1 9d-¥2LION el 4d dOLS AONTOYTNT 1 9dS-V2LION I 4dS
ASVITAY 170 g1 9d-F2LION 31 4d dHVT 10K I KSAL-¥ZLION I KSAL
d1AS ¥O0Td 1T 9d-¥ZL1ON 11 9d HSVTIdS ¥d4A0D AVA 7 MS-VZLION ¥ AS
10K 01 dd-F2LION 01 dd dRVT HI0R & AS-VZLION g A4S
(NOTLJO) SIXV HLY 6 9d-PZLION 6 4d NO ¥FMOd INVI00D HSVIdS 2 NS-VaLION 72 AS
LSVId d1dvl 8 dd-FZLION 8 ad INV1000 1 MS-F2LION 1 AS
dHV'IOND "T00L L 9d-P2LION L 9 440 ¥aK0d ¢ 9dH-V2LION 0 YaKod
440 0LV 9 4d-$ZLION 9 4d NO ¥aHod I 9dH-¥2L1ON I 43H0d
SNOILAI40SHd # 1aVd i SNOILdI¥0SHd § 1avd N0 pe0d

14dH 2ddH IASAL cdd 84d 114d 64d S14d £14d y1ad

ISVITAY ISV1d d1iS SIXV 0

214d 94d 014d 19d z4d edd ydd

JAH0d INVI000 diV1 .

HIOM ASVATY 440 10K [N) 420 INOH J°S

L0 oLy . 9V v




Q #oﬂ_oz oz#cz_oz @z_oz\_ozvoz_cz_ _cm_?__om_om_cm_cm_wm 9d om_ca_ O _E_om_ca_ﬁ_ﬁ_wm_om_om—ca—f _ _ _ l_mv_ __v_ovF__m__om_ O
(AR

, . T T i ; : ON[9d
\‘ﬁ.vilj 1191 amﬁ—wﬂ—ﬁ_cigvﬁ_wﬁ_mi__N_ ‘_cﬁ— _m:_\.:_@:_w:_v:T__—m:_*: 011 o__fﬂu; m—_ —:_ﬁ_: —_v—mvrv_ww—wv_g—mll_ v_mv_om
TN
(2 S pI ¢ eI
p — A0 1 ( 743 ] [ 24 1 e Jawvi-do] 0 [ sd | Jas3 ] A0 APTH
om loetezifszl[zaifoni [STafpéllcal [T [iel) ozt Te T8 ITLAITSTHTS T TviaJET el uiy] Torifer [8T I Tor JST{pI (€I (el [t1] T-pvx] ON NOD ON-Z T ON D ONA | ON oD N-X | I
o
a o
:e : + PTLT-OWA o s
S [t [HEbep et sesvveritd yogvol00-qr G, CEN
o0 @ @ - "o 0%
%o o : . ﬁﬁ@
nm FMWTONE ﬂﬂwmﬁ (=011 @Hﬂ_a ﬂﬁ ﬂﬂaa e NO 1d
1 o Yw o fw e 801 (oot (vl (odeqt [odezat A
Ms . m % W A, ~ i —F8d —+90 T+vd L—F+7q T +TTd IND
S BE Sal B 554 |2 ~ Z Zzl Cz
D =z BS 3| Fos s |52 2 kE BY ES Ba
0] oa] = 5 = A = O EJceat
— ™ ES 2 i = & =B W %m WW €00 T 1y
ﬁU 0% S0 5790 PTI0 TTI0 0740 S B2 B
40 90 vd0 240 [42l(0)
) ez [eian el _W_HTES Lo _LWTEE O S S S S R TIING O
SR 7 Ficl L1 10 il 110 OAYES
~ - [¢3) Ll o
LI 175} W =< e
%% A m o vd 0.3 mmw td MRW M U et Tkt ol [alean [l
o0 =3 128 o g% 52 5 60 AL FQ ALFSA T +ed AL FIQ B lveat
0© > 3 2 ek - = y70 T o
o0 AFY STH0 €190 1730 = O T S =
02 1230 6130 Op m S m
2 : 2 2] [ [ 2 2] 2] B cE (2| 28 128 & e
° . m m w m i~ I S B S A b I IS > NG W < = I NG AONEIONEWA
02 VARG WA\ OO0 OOLI0 S0 OO0 OO0
o5 . SR 2 VA & A A
Mu [TZ0]0C0] 6101 RTOTRD] : )
o® ¢l W0 v | _ 6[ 8[ LI [0~ [€- T X [€-1 [LX]E-1 0LX]
E\ 60 [80T£0T50TS0T¥0] €020 [WaO] o
o S
O J

65 | 6% m LS| Ld

ow_ow_\_wz__w_ _ _ —
oo o]

bl EL _ _wm_o__o_m_h_v l_rvv_mv_no_cw_av_am_mw_n__O

]




T-9TL1-DWA- YDV

0Oy DV

2!

00y OV

(49!

AOOY OV}

i

[T

AOOY
AOOY
AOOY

e

YANS T
1L

—AN—LO
AOTT

—"\N\—0
AOTT

AOCT

—AN—0
AOET ¢l
AOST 4
o

AOET ']

T A0sz Ov]
A é
o A0£T V]




C-PTLT - DA~ DV

%
1
(Vo' I~1| (¥9'[~ (V9 1~
AVIR] [ AVIHY (V9" 1I~TAV IR [ AVTHY
JHAO) AFAO0)IOLON JAA0) JOLOK THAO) YFAO)
:mi@m INVIO0) JOION AOLON
JHACD HSYT4S OV INVIO00
AVM
OIA0IADIN SMBAIBN 9A 90} CAICAISN YA VAN JAMOd FATA
| NOO¥9/¢9 OL
I : L
014 e cq [d
- I o
e ———— rm—— N\, D Av
% I w LIS
1 11 L11 111 111 L11
TTT T n_l 7] m T TTT TTT TTT
01y 6 3 i2 £ @
0\ NN
- TN
{ i R00% OV
» D TS 3 DR -
) ! J J J J ii}i;\u’l,A\/ocv u<_




€ PCLT-OWA-JHDY

N9 A0
140 d N ] ->|Smm|ma@w
[Aved i u A q
T ., y2-001-S Nie7
W o
ddns wmod oa 0.0
S - A— JOHS —ad .ﬁ
+A
¥2-052-S N
[80 00 W A tL
[Aved Id A 1 0L
: X1ddNS YAKod 2a Jﬁ
] 11
T wEO vh 11 MB/\
€9 0lOV 6J0
NV ~ 0l
€ HS
o o
TATNAOD IV §L =L
WION
= | e y
1LvO1¥ANT vovﬁ 09 uh1
SIXY . H 0
5 Y R ¥ Gl iowg | frovt
[A0 9V 0L R0 |||SacTh
| o o
0T 0P~ €9 ET|% ST 19 >o:% M%ov (&
(40 O 09~ A0 |||{A08E
T o> : @P I 7 a6 <5007 Y]
o o 00y
VAT 9d

L




V-vTL1-ORA-YHOV

JAROd dNY'1 NO MO MOOAKD  NO ¥AMOd  NO MHMOd dNY'T YT AI0/NO
anT SIXY WOM  NOION IV MOIOW OVW  INVTIOOD OND k0 WIMOd NO ¥HMOd  ¥EMOd e
N 4
ai ,ai Ei
12 || Z49dH [9dH
2 N o S o ey l°! o / N 12
© 0 0 8 O o OENONNS
TN\ TN TN
S
N ¥
Vi 2 N7
E\L\ [y NO xm%%_i
i T [4dH,
¥ €1 01 6 3 L 9
AS dWV'T L
0~ vaoa/ L5 (0 Jo 17240 ed0— = 0 [ A40 MAMOd H
IMSHLS 79dH%
L <]




S=YTLT-DWNA-¥HOV

HSV1dS NO 3340 dWV1 400 HOO/ M) dWVT'HD
YHAOD INVIO0D JORFANOD JORFANOD  OAHANOD
AVA HSV1dS dIHD dIHD . dIH) <50
014 WHELM bl
9T ] £€C (44 5
01y b Y N
@ ® ONCEENCRNG
+L3 +83
91 S1
5 S19d p1ad
199) © Buw /Y
40AFANQD o[ "HOREANOD |
dIH) dIHD
DP 4
B L1 €16
\ \ oS
PAS N\ N
h N Aﬁ dIHD




9-¥CLT-OWA-YHOV

dHY T HEVNE VN
L0 AVEQ  OAES
ON
. w Ew | :Qw
d Y Y
() &
217 97 4%
LINCT|  LINET| LINDT
THAVEL]  EAVAL]  HAVAL :
sxvzl  Smv AN - sIxv L/ 00— Eﬁw
€1\ ST\ ISTg

A0 ]

ve X1




IL-vTL1-ONA- DY

108 0D dWV] 100 (NOLLAO) 108 NMOQ dIv 105 aly HS(Td
HS'T WOVIE dSVHTHN  ASYH TR “10S dNIOd 10d  ONILSYTd dAVIDND  ¥AINED dNVT VT 31D
SIXV & SIXVZ  d00a 4004 HONOd HIv T00L 001 1YL T00L  FINIdS YTV 0EN 9]

LN
8108 (S J L™708 @qov ¢0sy  vI08)  €0s) TS B—
Gy 6 B W
> ﬂ TN TN J
Is
&
65 8S LS 96 SS 129 €S s Ly oy 0¢
0S
(4
6
0 00— 60 SWOT=  LIO=  9n0=  sho= P10~ Q%-ﬁ [0 = 0T¥0~ <TI0
T T ] a T T T ] ] ]

Ld

A0 Od]

ve




S-VTLT-DNA-YADV

A TN
MF ¥
_ mu; N wgéwﬁgm KKKKK - 0
— < < o AYT
(&)
m# RS LINTT
THAVAL
SIXY X
IS
#s LingT 67
SVATEY®|  THAVAL
Hd_L SIXV X
Clady 71
1S LINIT OV
THAVAL
SIXY Z
ON 9d N 9d ik
J\ \_ﬁﬁ 14
E— U
Sd TNVd] ©
ONILYIHJO +~ 0d0=-
ANITHOVHL 9
d0LSp
0} (0 ) AINHOHW 1+
Mmmmﬂ
43 p1 €1
veX | 1-vex E-vvX | TovbX | I-vvX [ ee-ThX | TeurX S-zvX [ 1g-T¥X | TON NId OND
‘ B R R 0L 0X | 0O¢ OX C0X | 6C°0X | SSHNAQY
JOLDANNCD-¥£X | AOLDENNOD - ¥+ (I¥0d INdNI) TvX Hmm@%m«z !

10




O-VTLT-DRA-HLDY

d

e

3d Nyg A

TINIAS 0

(NOTIO) ‘ o

JOION MOLOW MOION MOION SOION
SIXV ULy SIXY Z SIXY A SIXV X TIANIdS
]
I U R i I N B |
ad 6k 6A 60 | [Ad CR €A €0 ad ol ¢A e ad Th 1A 10 d K A D
pgx | 8K ; cgx | LK x| 9K gy S ogx |0
d VAR A 4 mE;
T/4968X 11/ 1¢X % Mu A00v V]
] (NOLIO) WOO¥9 4 u LL
,Eo_,mml LIND ¥HATIA KOOSO WYTINY 1S/ TEX u ro—<00r ]
[/868X I/ 1€X <8007 ]
TIVEX  T/¥EX €T UTUX  S/TX T/UX  €/0LX  T/OLX ]
as as a  |ag az ar
|r —_ . ﬂ —_
(£ - 00~ TTC
) ) 7.
ON od




(NOILIdO) SIXY HLY
OL-¥TLT-DNA-YHOV

A
<IN D

sz:I,:qA mu_” V
<9d >

awvon iy < §CT >

awvp wr < CCL >—

< 9d >
< (HH >—
< oM D
o< 6A >—
A%Y
< >—
< >-

(D e CTTIHS)
L) (S

CAD e (2

(D ) =y

qap NEGTE 0

Q=P (ND NETD (61>
CND CAD ovE (8D
(S D ar— 1CLD
) OP 19D
@) 0. (P

- D CHD e
() <) (8
CAD (D VRO LD
— D (P SVETATE (9
— OD (0 ——pvmmorms (¥
D (D —— v (e
CH> D ——mmmam— 1 (&
(9> (¥ 0 O 0

_,.\,n.moH _Hm.vmmwé <~m%~m..mm~.\<2 mmﬁ,w% 1 b._%v

12



T‘Tvmi = OWA - ¥HOV

"d (NOLLAO)
A LINIT  ESVATRY 6d ad ad dd AS HHOH HNOH EN0H
¥00d Y00 DS WY EWOHOVH  MOD OVW MO OVN  EWOHHLY  SIXVZ  SIXV A SIXV X
9d <wz
[, R N N S N @
¢S sad! g ped!g ead' zadls 1ad'y pST €S TS 15T
11 011 61 81 L1 o1 61 €1 (A 11
TTvX [ oTTvX 6-TX | 8-unX L-TVX 9-T¥X S-THX £-THX T-X 1-TvX "ON NId OND
010X 60X 80X L 0X 9°0X S 0X 70X T 0X 10X 0°0X SSENAQY
~~_HOVAAIN
(1¥0d 1NdNIDTPX I0d

13




i — B PR T PR G — T W e R
CU-PELT-DRA-¥HDV
“dd g4IV JOSNAS WIVIV  AS LINIT  AS LINIT "dd dd
ISV VO RIHAO JAINNOD HAINSSHYA 110 MO'T dAVID dYIONN dRVIOND A0 JIAOd
HIHV.L JOIOW (NOLLdO) OV d1V  NOLLVOT¥EN T T100L 100L T00L 01y -
AR e
Ve _ ol —<BWT_
o [} s [} ] -] -] s S
(Y A TS GRS G (A R S i
Bdd te 014 [0 Td1 TAT LST 951 L4d 1o %dle /TN
S~14
1C1 0Cl 611 811 LTI O11 38! vil ell 11
1C-TvX 0C-TrX 61-ThX L-ThX LT-TPX 91-7¥X ST-TvX yI-TvX el-TPX [A R4 "ON NId DND
00X 610X 170X LT70X 910X ST 0X v1°0X 10X 170X 170X SSHYAay
T~ _HOV:RHINI
(IM0d I0dNT) ThX ol

14



(€ 1-72LT-OWA- 330V

MOSNEIS HDLINS
YOSNIS  EERIDA OSNES  MOSNAS  MOSNAS O yoSNAS  (NOILO)  (NOLLAO)
FHOH WY COWIV__ dOISWIY  NMOQ-I0d  dn-I0d INVIOOD  FWOH OVR  dKVID HLy JWVTIOND HLb \
p A J ) J ) L) AT
— ——C < < < S N1 SN 9d y¢ X
—X | AW —X
L0 &J .&J WOJ £0 ;,m/ NMJ &) 80
0g1 621 371 Lz 071 g4l Al £zl 7l
06-TvX | 6C-iX | ScarX | Le-TvX | 9e-TeX | StoTeX | bethX | seehK | teoeeX "ON NId uﬁ
600X | 8T 0K LT 0X 920X ST °0X PT 0X £2°0X T 0K 170X  SsHuaay
(190 ThaNT) TvX E,om/m@@ﬂi

~——_

15



A P e S U il et

Y1-vCLT-DNA-JHDV

(NOLLdO)

ad dWV'T "ad
duis %QLE ,Mms SIXV zu@ o <0
¢ < <o —<are ]

! | SN & Nl

Moy o

[ N o /TN o /TN

T14d 01dd 68d
¢el 129! €el

S-vd v-¥d £-d ‘ON NId OND
vel 0X IYANN1).¢ (A4 SSHday

—TOVAINT

(140d INdNI) NTd LAOd T~

T

16



ST-¥2/1-JNA -0V

AVTHY AVIHY AVTIY AV AV AVTHA AV
40 MO NO ¥HMOd  NO ¥dMOd  NO JaMOd NO ¥a40d NO IH80d
Ol ﬁw@@ (H4vdS) g7 STXY  JOLOW WV~ "M0D DV MO OWK INVIO0D (F4vdS)

640 390 L3I0 90

S2LELRE L RE AL RL AL

— _ L 1 - R |
L 8T-vX | Lr-tek | 9t-px [ stomx [ vk [ oer-tvx | -k T1-1%X 01~ 19X 6-TFX "ON NId_OND
6ok 8 04 L0k | 90k 50K b 04 g 0K T0A 1704 0704 SSTIAAY

oo HOVHIHINI
ﬁ (I¥0d IndINO) 1¥X Jd30d T~

IND
B ON é

17




OT-$TL 1 -DNA - A0V

(NOLLO)
AV AVIR AVIHY
10D (NOTLdO) A1y AV TR A1y AV AV AVIRS
HSYETY AV TR AV AV ONLISYIE  dVIOND SELLNED HSIT YT W1
004 HONAJHIY  d1-I0d  NMOG-10d SgELA) 001 TIONIS  dIHD A4IS VIV 0EH
L S S s o—<E
6140 810 LT¥0 9T¥0 S1¥0 Y140 ¢80 A 1180 010
SR AR ECE JeR AR XoR XoR NCR YR e
L
s wX | Lz | 9o X | setvx [ ve-vx £0- 19X T IX 1T X | 0T IpX | 61X 'ON_NId OND
6108 | 8T°0A | LUOA | O9T0KA | SIOA 71 0A €104 1 0A 11°04 0104 SSHRIAQV
| | (10¥d INd100) 1vX RS /EEN@E

18




CeC-SY-¥CLT-ONA-YHOV

(L)— —(5)
(9)- ‘ (+)
()} — — ()
O — @

e ] — o
o wesy (4A1S OND)LTX |

NOO¥9\W00E9
WVTINV

19




VMC-1724 X AXIS SECTION

20



Itm # Part # Description
1. V6XY-001

2. V6X-001

3. 04022-YFC870
4. V6X-001

5. V6X-002

6. V6X-003

7.  V6XY-D25H15
8. 04022-FLB610
9.  04022-YFC616
10. V6X-010

11.  V6X-011

12.  04022-FLB610
13.  04022-YFC616
14.  V6XY-D25H15
15. 04022-FLB610
16. V6X-016

17. 04022-YFC612
18.  V6X-018

19.  04022-YFC820
20. 04022-FLF48
21. MBSQ604-L
22. MBSQ604-R20
23.  04022-FLF48
24, MBSQ604-U
25. 04022-YFC830
26. V6XY-001

27. V6X-027

28. V6X-028

29. 04022-FLB612
30. V6X-030 |
31. 04022-YFC830
32. V6XY-T1

33.  V6X-033

34. 04022-YFC620
35.  04284-U3090
36. 04297-TC32X52X11
37. V6X-037

38. MBBST2562
39. MBTSX-007

VMC 1724 X AXIS SECTION

Quan’ty
Plastic Table Plug
Table
Socket HD Cap Screw- M8x45L
Supporting Bracket

Limit Block Locating Plate
Socket HD Cap Screw-M6x12L
Limit Block D25H15 .
Round Socket Cap Screw-M6x10L
Socket HD Cap Screw-M6x16L
Supporting Bracket

Limit Block Locating Plate
Socket HD Cap Screw-M6x12L
Socket HD Cap Screw-M6x16L
Limit Block D25H15

Round Socket Cap Screw-M6x10
Oil Distributor Locating Plate
Socket HD Cap Screw-M6x12L
Ball Screw-X axis

Socket HD Cap Screw-M8x20L
Round Cap + Screw-M4x8L
Cable Protector End Plate
Cable Protector

Round Cap + Screw-M4x8L
Cable Protector End Plate
Socket HD Cap Screw-M8x30L
Plastic Plug

Linear Guide Way-X Axis
Linear Block Adaptor Plate

- Socket HD Cap Screw-M6x12L

Cable Protector Locating Rail
Socket HD Cap Screw-M8x30L
Adj. Block for Linear Guide Way
Saddle

Socket HD Cap Screw-M6x20L
Cushion Sleeve

Oil Seal-TC32x52

Bearing Seat

Bearing-BST2562

Bearing Retainer

21

[ e
N (@)}

o0 OO

— N = = = A= NN W R RNNRN MmO A = e N = NN —m - N
o0 OO



Itm # Part # Description
40. 04022-YFC616

41. MBXY5017

42. MBYSF-M25X1.5P
43.  04022-FLSS55

44, V6X-044

45. 04022-YFC616

46. V6X-046

47. V6X-047

48. 04022-YFC516

49. V6X-049

50. 04022-YFCB835

51.  V6X-051

52.  04022-YFC616

53. 04022-YFC616

54. V6X-054

55. V6X-055

56. 04022-

57. V6X-057

58.  V6X-058

59. 04022-YFC616

60. V6X-060

61. 04022-YFC612

62. V6X-062

63. V6X-063

64. V6X-064

65. 04022-YFC616

66. 04022-YFC620

67. 04284-U3090

68. 04297-TC32X52X11
69. V6X-069

70. 04022-TJ745E

71. MBBST2562

72. MBTSX-007

73. MBXYS5017

74. 04022-YFC616

75.  04022-FLSS55

76. MBSYF-M25X1.5P
77. V6X-077

78. 04022-YFC1035

VMC 1724 X AXIS SECTION

Quan’ty

Socket HD Cap Screw-M6x16L
Spacer-50x25x17
Lock Nut-YSF M25x1.5P
Set Screw-M5xSL
Supporting Bracket for Way Cover-X
Socket HD Cap Screw-M6x16L
Supporting Bracket for Way Cover-X
Adj. Block for Linear Guide Way
Socket HD Cap Screw-M5x16L
Linear Block Adaptor Plate
Socket HD Cap Screw-M8x35L
Limit Switch Adaptor Plate
Socket HD Cap Screw-M6x16L
Socket HD Cap Screw-M6x16L
Limit Switch
Square Key
Hex Nut-M6
Limit Switch Adaptor Bracket
Limit Switch
Socket HD Cap Screw-M6x16L
Square Key Plate
Socket HD Cap Screw-M6x12L
Linear Block Adaptor Plate
Motor Cover-X Axis
Supporting Bracket for Way Cover-X
Socket HD Cap Screw-M6x16L
Socket HD Cap Screw-M6x20L
Cushion Sleeve
Oil Seal
Bearing Seat-X axis
Taper Pin 7#45
Bearing-BST2562
Bearing Retainer
Spacer-50x25x17
Socket HD Cap Screw-M6x16L
Set Screw-MS5x5L
Lock Nut-YSF M25x1.5P
Motor Adaptor Plate-X axis
Socket HD Cap Screw-M10x35L

22

B, WA, R, N, —,, AW =RRARNNR,—R,RNN—,RNNC—ORNDBRS — 00— W — — A



VMC 1724 X AXIS SECTION

Itm # Part # Description Quan’ty
79.  48005-GI98L Ball Screw Metal Coupling

80. 04022-YFC616 Socket HD Cap Screw-M6x16L
8l. 48005-G98L Rubber Coupling

82. V6X-082 Motor Metal Coupling

83. 48005-G98L Socket HD Cap Screw-M

84. AMI1400A Servo Motor

85. 04022-YFC1030 Socket HD Cap Screw-M10x30L
86. V6X-086 Support Bracket for Way Cover-X
87. 04022-YFC616 Socket HD Cap Screw-M6x16L
88. V6X-088 Saddle Cover Plate

89. V6X-089 Retract. Way Cover-Left

90. V6X-090 Cover Plate on Way Cover-Front
91. V6X-091 Retract. Way Cover-Right

92. V6X-092 Cover Plate on Way Cover-Rear

23

e R e U R e T Wy N S



VMC-1724 Y AXIS SECTION




Itm # Part # Description

1. V6Y-001 Machine Base

2. MBBY-002 Leveling Screw-30x70

3. MBBY-003 Nut-M30

4. MBBY-004 Leveling Pad

5. V6XY-T1 . Adj. Block for Linear Guide Way-T1
6. 04022-YFC516 Socket HD Cap Screw-M5x16L

7. 04022-YFC516 Socket HD Cap Screw-M8x30L

8. V6Y-008 Linear Guide Way-Y Axis

9.  V6XYZ-001 Plastic Plug

10. V6XY-D25HI15 Limit Block D25H15

11. V6Y-0l1 Limit Block Locating Plate

12. 04022-FLB610 Round Socket Cap Screw-M6x10L
13. V6Y-013 Oil Cover Plate

14. 04022-YFC612 Socket HD Cap Screw-M6x12L
15. V6Y-015 - 01l Collecting Pan

16. 04022-YFC612 Round Socket Cap Screw-M6x12L
17.  V6Y-017 Supporting Bracket for Way Cover-Y
18. 04022-YFC616 Socket HD Cap Screw-M6x16L
19. V6Y-019 Socket HD Cap Screw-M6x12L
20. 04022-YFCO031 Socket HD Cap Screw-3/8"x1”

21.  04022-WX0308252 Flat Washer-3/8”

22.  04022-WX0308252 Flat Washer-3/8”

23.  04022-YFCO031 Socket HD Cap Screw-3/8"x1”

24. MCCB-0011 Transformer Bracket

25. MCCB-0011 Transformer Locking Plate

26. V6Y-026 Transformer Casing

27. V6Y-027 Transformer Side Cover

28. V6Y-028 Transformer Top Cover

29. V6Y-029 Socket HD Cap Screw-M6x10L
30. V6Y-030 Machine Base Rear Cover

31.  04022-WX0104162 Washer, Flat-M6

32. 04022-FLB612 Socket HD Cap Screw-M6x12L
33.  04022-FLS55 Set Screw-M5x5L

34. MBYSR-M25X1.5P Lock Nut-BRM25x1.5P

35. MBXYZA4217 Spacer 41X25X17

36. MBXYZ7542 Bearing Retainer 78X42X17.5

37. V6Y-037 Socket HD Cap Screw-M

38. MBTVP7205B Bearing Ball-7025

39. MBBY-005 Bearing Seat-Y axis

VMC 1724 Y AXIS SECTION

25

oo 00

=R W = = = =000~ NN = = AR, R,NA~ARN~,RNWNNNDNNINOO O\ —
o o] o o]



VMC 1724 Y AXIS SECTION

Itm # Part # Description Quan’ty
40. 04022-YFC830 Socket HD Cap Screw-M8x30L
41. 04022-TJ745E Taper Pin 7#45

42. MBCZ-015 Square Spacer 24X47

43, 04297-TC32X52X11  Oil Seal 5CX32C52X11T

44, V6Y-044 Cushion Ring Locating Seat $ 78
45.  04022-YFC625 Socket HD Cap Screw-M6x25L
46. 04284-U3080 Cushion Sleeve )
47.  04022-YFC620 Socket HD Cap Screw-M6x20L
48. V6Y-048 Ball Screw-Y axis

49. 04022-YFC825 Socket HD Cap Screw-M8x25L
50. 04022-YFC620 Socket HD Cap Screw-M6x20L
51.  04284-U3090 Cushion Sleeve

52. V6Y-052 Cushion Ring Locating Seat

53.  04297TC32X52X11 Oil Seal-TC2552

54. MBCZ-009 Bearing Seat-Y axis

55. 04022-YFC1035 Socket HD Cap Screw-M10x35L
56. 04025-TJ745E Taper Pin  7#45

57. MBBST2562 Bearing Ball-BST2562

58. MBTSX-007 Bearing Retainer

59. 04022-YFC616 Socket HD Cap Screw-M6x16L
60. MBXY5017 Spacer 50X25X17L

61. MBYSF-M25X1.5P Lock Nut-YSF M25x1.5P

62. 04022-FLS55 Set Screw-M5x5L

63. Vo6Y-063 Servo Motor Locating Bracket-Y axis
64. 04022-YFC1040 Socket HD Cap Screw-M10x40L
65. 48005-G98L25202524 Ball Screw Metal Coupling-Y axis
66. 4022-YFC620 Socket HD Cap Screw-M6x20L

67. 48005-G98L25202424 Rubber Coupling
68. 48005-G98L25202424 Motor Metal Coupling

69. AMI1160C Servo Motor- Y axis

70.  04022-YFC1030 Socket HD Cap Screw-M10x30L
71.  V6Y-071 Splash Plate, Front

72. V6Y-072 Retract. Way Cover, Front

73. V6Y-073 Splash Plate, Side

74. V6Y-074 Retract. Way Cover, Rear

75.  V6Y-075 ' Splash Guard, Left

76. V6Y-076 Splash Guard, Right

26

—_— = N = = R == = == R = N == W, NN R, ), e, e, R E B R =N



VMC-1724 Z AXIS SECTION




Itm # Part #

1. MCCZ-001

2. 04022-YFC1235

3. MCCZ-010

4, MCCZ-011

5. 04022-YFC1240

6. V6Z-006

7. V6Z-007

8. 04022-YFC1040

9. MCCZ-13

10. 04022-YFC1050

11. MCCZ-014

12.  04022-YFC1025

13. V6Z-013

14. 04022-YFC1060

15. V6Z-015

16. V6Z-016

17. 04022-YFC612

18. 04022-YFC612

19. 04022-FK151596F

20. V6Z-020

21. 04022-YFC616

22. V6Z-022

23.  04022-YFC616

24, V6Z-023

25. 04022-YFC616

26. V6Z-026

27. 04022-YFC616

28. V6Z-028

29. V6Z-029

30. V6Z-030

31. V6zZ-031

32. MCSMS-004

33, MCSMS-003

34, MCSMS-002

35. MCCZ-016

36. 04022-YFCR25
7. V6Z-037

38.  04022-YFC512

39. V6Z-039

VMC 1724 Z AXIS SECTION

Description

Quan’ty
Spindle Motor
Socket HD Cap Screw-M12x35L
Motor Pulley
End Washer

Socket HD Cap Screw-M12x40L
Timing Belt-8YU-728Lx50W
Spindle Motor Plate ’
Socket HD Cap Screw-M10x40L
Tool Grab/Releasing Cylinder Ass’y
Socket HD Cap Screw-M10x50L
Cylinder Attaching Plate

Socket HD Cap Screw-M10x25L
Attaching Plate Spacer

Socket HD Cap Screw-M10x60L

" Spindle Housing

Square Key Locating Plate
Socket HD Cap Screw-M6x12L
Socket HD Cap Screw-Mo6x12L
Square Key

Locating Block for Linear Guide Way
Socket HD Cap Screw-M6x16L
Limit Switch Adaptor Plate
Socket HD Cap Screw-M6x16L
Limit Switch

Socket HD Cap Screw-M6x16L
Spindle Housing Bracket
Socket HD Cap Screw-M6x16L
Coolant Adj. Strap

Coolant Nibble

Pipe Plug

Rapid Adaptor Plug

Coolant Distributing Block
Ball Valve

Coolant Nozzle

Spindle Assembly

Socket HD Cap Screw-M8x25L
Tool Alignment Key

Socket HD Cap Screw-M5x12L
Servo Motor-Z axis

28

T I it N o e N e LS IS T N Tt N N et N N S N



Itm # Part # Description
40. 04022-YFC1030
41. V6Z-041

42. V6Z-042

43. 04022-YFC616
44, V6Z-044

45. V6Z-045

46. 04022-YFC616
47. V6Z-047

48. 04022-YFC1040
49. MBYSF-M25X1.5P
50. 04022-FLS55
51. MBXY5017

52. MBTSX-007

53. 04022-YFC620
54. MBBST2562

55. MBTP4#

56. 04022-YFC1035
57. MBCZ-009

58. V6Z-058

59. 04022-YFCS825
60. V6Z-060

61. MBCZ-015

62. 04022-YFC820
63. MBTP4#

64. MBBY-005

65. MBTVP7205B
66. MBXYZ7842
67. 04022-YFC616
68. MBXYZ4217
69. MBYSR-M25X1.5P
70. 04022-FLSS55
71.  04022-YFC1040
72.  V6Z-072

73.  04022-YFCS830
74. 04022-S25

75. MBCZ-005

76. MBNA4905

77. MBCZ-004

78.  V6Z-078

VMC 1724 Z AXIS SECTION

Quan’ty

Socket HD Cap Screw-M10x30L
Spring Washer

Motor Metal Coupling

Socket HD Cap Screw-M6x16L
Rubber Coupling

Ball Screw Metal Coupling-Z axis
Socket HD Cap Screw-M6x16L
Servo Motor Adaptor Base-Z axis
Socket HD Cap Screw-M10x40L
Lock Nut-YSF M25x1.5P

Set Screw-M5x5L

Spacer

Bearing Retainer

Socket HD Cap Screw-M6x20L
Ball Bearing

Taper Pin

Socket HD Cap Screw-M10x35L
Bearing Seat-Z Axis

Cushion Sleeve

Socket HD Cap Screw-M8x25L
Ball Screw-Z Axis

Square Spacer

Socket HD Cap Screw-M8x20L
Taper Pin

Bearing Seat

Bearing-7025

Bearing Retainer

Socket HD Cap Screw-M6x16L
Spacer

Lock Nut-YSR M25x1.5P

Set Screw-M5x5L

Socket HD Cap Screw-M10x40L
Chain Roller Adaptor Seat-Left
Socket HD Cap Screw-M8&x30L
Snap Ring

Spacer

Ball Bearing

Roller

Chain Roller Adaptor Seat-Right

29

— AR, PR, RPRAR,POAWAPPWRNNARNRND,UNR =2, RARAENNWARAARWR R/ - — = RS



VMC 1724 Z AXIS SECTION

Itm # Part #

79. MBCZ-003

80. 04022-S25

8l. V6Z-081

82. 04022-YFCo16
83. V6Z-083

84. V67-084

85. V6Z-085

86. 04022-FLB610
87. V6Z-087

88. 04022-YFC520
89. 04022-YFC1055
90. V6Z-090

91. V6Z-091

92.  04022-YFC2090
93. 04022-SX20

Description

Quan’ty

Roller Shaft

Snap Ring

Column

Socket HD Cap Screw-M6x16L
Travel Adaptor Bracket

Limit Block

Travel Block Rail

Round Socket Cap Screw-M6x10L
Adj. Block for Linear Guide Way
Socket HD Cap Screw-M5x20L
Socket HD Cap Screw-M10x55L
Linear Guide Way-Z axis

Plastic Plug

Socket HD Cap Screw-M20x90L
‘Spring Washer

20



VMC-1724 Z AXIS SECTION I

6

31



VMC 1724 Z AXIS SECTION 1

Itm# Part#

1. 04022-NXM14
2. MBCZ-017

3. V6A-003

4. V6A-004

5. V6A-005

6. 04022-YFC1030
7. 04022-YFC830
8. V6A-008

9.

10. 04022-YFC620
11. V6A-011

12. V6A-012

13. V6A-013

14. V6A-014

15. 04022-YFCR25
16. V6A-016

17. 04022-YFC616
18. 04022-YFC830

Description

Quan’ty

Nut

Chain Locking Screw

Chain Lock, Removable

Chain Lock Clip

Chain

Socket HD Cap Screw-M10x30
Socket HD Cap Screw-M8&x30
Plate for Block Alignment Rod
Socket HD Cap Screw-M
Socket HD Cap Screw-M6x20
Plate for Alignment Bushing
Alignment Bushing

Block Alignment Rod
Balancing Block

“Socket HD Cap Screw-M8x25

Seat for Block Alignment Rod
Socket HD Cap Screw-M6x16
Socket HD Cap Screw-M8x30

32

)

W = WL, == NN NDYPE2EONMDE AN



VMC-1724 COLUMN ENCLOSURE

<IN

AT T LTS

33



Itm # Part #

1. V6D-001
2. V6D-002
3. V6D-003
4. V6D-004
5. V6D-005
6. V6D-006
7. V6D-007
8. V6D-008
9. V6D-009
10. Ve6D-010
11. V6D-011
12. V6D-012
13. V6D-013
14. V6D-014
15. Ve6D-015
16. V6D-016
17. V6D-017
18. V6D-018
19. V6D-019
20. Ve6D-020
21. V6D-021
22. MBSQ-302
23. V6D-023
24. V6D-024
25. V6D-025
26. V6D-026
27. V6D-027
28. V6D-028

Description

VMC 1724 COLUMN ENCLOSURE

Quan’ty

Locating Block

Copper Tubing

3 Way Adaptor Joint

Lower Cover Bracket

Coolant Fitting

Coolant Distribution Block
Distribution Block Bracket
Side Cover

Spindle Housing Front Cover
Spindle Housing Side Cover- Left
Linear Guide Way Cover-Left
Supporting Bracket-Top
Supporting Bracket-Low

Way Cover, Z Axis Retractable

‘Spindle Housing Side Cover-Right Top

Spindle Housing Side Cover-Right Low
Linear Guide Way Cover-Right
Electric Cabinet Supporting Bracket
Electric Cabinet

Cabinet Door Locating Plate
Locating Plate

Cable Protector-Retractable

Power Disconnect Switch Bracket
Electric Cabinet Door-Left

Electric Cabinet Door-Right

Door Lock Extension Rod

Door Lock

Door Lock Locating Plate

34



VMC-1724 CONTROL BOX & ITS ARM ASSEMBLY




Itm # Part #

1. V6B-001

2. V6B-002

3. V6B-003

4. V6B-004

5. V6B-005

6. V6B-006

7. V6B-007
8. MBVCBI2A
0. MBVCB02A
10. MBVCBO03A
11. V6B-011

12. V6B-012

13. V6B-013

14. V6B-014

VMC 1724 CONTROL BOX & ITS ARM ASS’Y

Description

Control Box

Handle

Clip Board

Cooling Fan

Fan Filter

Warning Light-Two Stages
Control Box Back Cover
Bracket Ring Cover

Box Ring Adaptor

Control Arm Ring Adaptor
Control Arm Ring

Steel Roller Wheel

Arm Top Cover

Control Arm

36

Quan’ty

—_ = N — NN N — — e e e



VMC-1724 SHEET METAL ENCLOSURE

37




VMC 1724 SHEET METAL ENCLOSURE

Itm # Part #

1. V6C-001
2. V6C-002
3. V6C-003
4. V6C-004
5. V6C-005
6. V6C-006
7. vV6C-007
8. V6C-008
9. V6C-009
10. Ve6C-010
11. Ve6C-011
12. V6C-012
13. V6C-013
14. Ve6C-014
15. Ve6C-015
16. V6C-016
17. V6C-017
18. V6C-018
19. Ve6C-019
20. Ve6(C-020
21.  Ve6C-021
22. Ve6(C-022
23, V6(C-023
24. Vo6(C-024
25. V6C-025
26. V6C-026
27. V6C-027
28. V6C-028
29. V6C-029
30. V6C-030
31. - V6C-031
32. V6C-032
33. V6C-033
34, V6C-034
35. Ve6C-035

Description

Quan’ty

Left Front Door

Chromed Door Handle

Bearing

Bearing Locating Plate

Bracket for Door Disconnect Switch
Coolant Gun Locating Bracket
Acrylic Board

Locating Bracket-Long

Locating Bracket-Short

Roller Wheel

Coolant Tank Front Cover

Coolant Tank Top Cover

L/R Door Enclosure Connecting Plate
Top Protecting Plate

" Roller Wheel Rail

Coolant Nozzle

Column Front Cover

Arm Supporting Plate

Seat for Door Disconnect Switch
Right Front Door

Coolant Tray

Right Door Panel

Right Door Enclosure

Coolant Tray Supporting bracket
Adjustment Screw

Column Right Cover Panel
Column Right Cover

Cable Joint Bracket

Top Cover

Top L Shape Cover

Top Door Rail

Column Left Cover

Column Left Cover Panel

Left Door Enclosure

Left Door Panel

38

r—np—nr—lb—lr—tr—t»—lr—t»—lb—l.b.p»—Ah—AH»—Ap—»—Ar—AO\Hr—A»—A»—Ar—ALOOOOLr—p—L.p[\)h—A



VMC-1724 COOLANT TANK ASSEMBLY




Itm # Part #

1 V6E-001
2 V6E-002
3 V6E-003
4, V6E-004
5. V6E-005
6 V6E-006
7 V6E-007
8. V6E-008
0. V6E-009
10. V6E-010
11. V6E-011
12. V6E-012
13. V6E-013
14. V6E-014
15. V6E-015
16. V6E-016
17. V6E-017
18. V6E-018
19. V6E-019
20. V6E-020
21. V6E-021
22. V6E-022
23.  V6E-023
24. V6E-024
25. V6E-025
26. V6E-026
27. V6E-027
28. V6E-028
29. V6E-029
30. V6E-030
31. V6E-031
32. V6E-032
33. V6E-033
34, V6E-034
35. V6E-035
36. V6E-036
37. V6E-037
38. V6E-038
39. V6E-039

Description

VMC 1724 COOLANT TANK ASS’Y

Auger Motor

Chip Collection Tray
Auger

Auger Supporting Bracket
Chip Shoot Adaptor Spacer
Chip Shoot

Roller Wheel

Chip Collection Cart

Cart Handle

Chip Filter Net

Coolant Level Gauge
Coolant Tank

Coolant Tank Top Cover-Right
Coolant Pump-Horizontal

- Coolant Double End Fitting

3 Way Pipe Fitting

90 Degree Coolant Adaptor
Coolant Hose

90 Degree Coolant Adaptor
Coolant Hose

Coolant Plug

Coolant Double End Fitting
Check Valve

Coolant Adaptor Fitting
Coolant Hose Adjustable Strap
Coolant Hose

Coolant Pump Adaptor Plate
Coolant Plug

Coolant Fitting

Coolant Double End Fitting
Ball Valve

Coolant Adaptor Fitting
Coolant Pump-Vertical
Hex HD Cap Screw-
Coolant Pump-Vertical

90 Degree Coolant Adaptor
Coolant Adaptor Fitting

3 Way Pipe Fitting

Coolant Double End Fitting

40

il S R e I e el e T e e S S Gy S N



VMC 1724 COOLANT TANK ASS’Y

[tm # Part # Description Quan’ty
40. VO6E-040 Ball Valve

41. V6E-041 Coolant Adaptor Fitting

42. V6E-042 Coolant Tank Top Cover-Left

43. V6E-043 Chip Collecting Tray

417

NHHN



ATC Operation Manual & Parts List



CAT-40 & BT-40 ARM-TYPE AUTOMATIC TOOL CHANGING SYSTEM
INSTRUCTION

1.

9.

This system uses gear-box and cylindrical cam reel to reduce the speed.
The stepping motor with an automatic brake drives the cylindrical cam
reel to produce the index angle, thus repositioning the tool pot. While
the tool pot is on position, the pneumatic cylinder will push the ratchet
cam to make the clamping jaws to go up and down. The motion of the
clamping jaws, then drive the tool pot to rotate horizontally and
vertically. This in turn will make the tool change quickly and smoothly.
Every rotation of the cylindrical cam will drive the magazine for one tool
movement. On each 360° rotation of the cylindrical cam, the cam only
moves 270°. And the remaining 90° angle, the cam will have no motion.
This design will ensure the motor brakes and stops on position. (The
rotation angle of the braking motor will be 45°+20°)

The effective rotation angle for the clamping cam is approximately 100°+
10°. ‘

The motor is 3Phase/ 200V/200W. The gear reducing ratio is 1 : 20.

The attached automatic motor brake can rotate either clockwise (CW) or
counter clockwise (CCW). For every indexing, the moving time, in
theory, is 0.7 second, and the complete indexing cycle (20/24 index) will
take 14/16.8 seconds.

The dimension of the clamping cylinder is S0mmx=100mm. Its travel
distance is detected by a magnetic ring.

The solenoid valve is 2 phases, 24V, 1/4”PT. (For pneumatic ATC).

The proximity sensors: BALLUFF(ISO-9001) REG NO: 19279-01

Specification : M12x1, detecting distance 2mm, Voltage:10-30V DC=

130mA <800HZ PNP 3 cords.

. The distribution diagram of the pneumatic cylinder and electro magnetic

valve & cam-type connecting diagram of circuit are in showed fig (1).
(For pneumatic ATC).

Tool capacity: 20/24 tool magazine with tool holders; Max. Tool size:
80mm.

10.Max. Tool length: 300mm.
11.Max. Tool Weight: 80kg.
12.The material of the tool pot is nylon mixes with 33% of fiberglass. Itis

one piece injection molded, with a weight tolerance of up to 100kg, and its

thermo tolerance is 120°C to -20°C.

13.The counting and positioning of the rotation is controlled by a PLC. It

43



uses proximity switches to detect, and execute tool indexing by selecting
the nearest path. This tool change design can rotate clockwise (CW) or
counterclockwise (CCW) depending on selection.

14.The total weight of the automatic tool changing system is approximately
140kg with exclusion of the clamping arm and cover. Note: the weight
of the tool body and plate is light, but they still have high rigidity. The
cylinder and drive motor are located on the back-side of the tool
magazine. This will allow for convenient maintenance and repair.

15.For the drawing and the size of the tool magazine, please refer to fig (2).

44



Body & Magazine Plate Assembly Parts Diagram

03
02

19

cl

45



BODY & MAGAZINE PLATE ASSEMBLY PARTS DIAGRAM

Item Part no. Description Material/Specification| Quantity ' Remark |

1 MB-4049-2 ATC Cover SPHC 1

2 MB-403 Arm Assembly 1

3 MB-405 DEX 11 Assembly 1

4 MB-4064-5 Plate S45C 1

5 MB-401 MOTOR/CAM Assembly 1 !
6 MB-4001 Pot Body FC-25 1 |
7 MB-404 Tool Pot Assembly 1
8
9 MB-4037 Body Cover SPHC 1

10 | Commercial Products Bearing CF-10 24

11 | Commercial Products Hex Nut M10*pl.5 24

12 | Commercial Products | Socket HD Cap Screw M10*p1.5*35L 1

13 | Commercial Products Bearing 6008ZZ 2

14 | Commercial Products Set Screw M6*1.0P*6L 4

15 | Commercial Products Socket HD Cap Screw M8*1.25P*20L 1

16 MB-4004 Shaft Cover S45C 1

17 MB-4003-1 Shaft S45C 1

18 MB-4002 Disk FC-25 1

19
20 MB-4067 ~ Number Plate Acrylic 1
21 | Commercial Products Number Mark 1
22 MB-402 Pot Up-Down Assembly 1

23 | Commercial Products Socket HD Cap Screw M8*1.25P*25L 2
24 | Commercial Products Spring $8 2
25 MB-4007-1 Tool Support FC-25 1
26 | Commercial Products Socket HD Cap Screw M8*1.25P*25L 2

27 | Commercial Products Spring $8 2

28 | Commercial Products Set Screw M8*1.25P*35L 2

29 | Commercial Products Nut M8*1.25P 2

30 MB-5304 Cover Acrylic 1

46

P

iy



embly Parts

Arm Ass

7

0 .

—l
T s
==

i

@@@@@&.BV 69 (0] QW@%K

Ni: 3

—~
&

a5

—O
¢

ﬁL

7

&

47



ARM ASSEMBLY PARTS

Part no. Description Specification Dimension | Quantity
60° 2
MB-4034 Home key 65° 2
70° 2
Commercial Socket Flat Cap M6*1.0p*15L 5
Products Screw
Commercial Socket Flat Cap
M6*1.0p*15L 12
Products Screw
430mm 114mm 2
460mm 129mm 2
MB-4028 Case 500mm 149mm 2
530mm 164mm 2
600mm 199mm 2
430mm 1
460mm 1
MB-4025 Arm BT - CAT - HSK 500mm 1
530mm 1
600mm 1
BT 64mm 2
460mm 129mm 2
MB-4030 Pin 500mm 149mm 2 |
530mm 164mm 2
600mm 199mm 2
{ Commercial Socket HD Cap M8*1 25p*50L A
Products Screw
MB-4035 Case 1
MB-4033 Pin Plate Standard 24mm 2
Dex2 21mm 2
Commercial Socket HD Cap M6*1.0p*15L 6
Products Screw
Spring 1 § 1.1x §9x14Tx41L 2
430mm 65mm 2
460mm 80mm 2
MB-4029 Motion pin 500mm 100mm 2
530mm 115mm 2
600mm 150mm 2
MB-4032 Stop Movement 2
MB-4031 Pin $ 8x16L 2
Spring 2 $ 1.2x § 11x20T=78.5L 2
Commercial | = er Sleeve Set § 40% § 45 1
Products B

A8



Tool Pot Assembly Part Diagram

03 (2 0D

AL
\V

———
4

)

7

04 |

.

.,,_,4

&

©
07
08 |
Ol

AQ




TOOL POT ASSEMBLY PART DIAGRAM

Item Part no. Description Material/Specification| Quantity | Remark '
1 MB-4023 Knob Powder Metallurgy 24
2 MB-4020 Tool Sleeve Nylon Carbon 24
3 | Commercial Products Hexagonal bolt M35x35L 96
4 | Commercial Products Steel Ball $8 96
5 | Commercial Products Spring § 1.2x7.80dx10Tx25L] 96
: 6 MB-4024-1 Housing 24
7 MB-4021 Shaft $45C 24 |
8 | Commercial Products Clip S10 48
9 MB-4022 Fixing Bolt S45C 24 ;
10 | Commercial Products | Socket HD Cap Screw M6x45L 24 |

50



Tool Pot up-down Mechanism Assembly Part Diagram

—=
/-

NEE RSP J : Q
177 5 AN
W | G

D\ [ /O
QYPANS' JANQY]

(13 @&

L'-g!' ' i

/g "
19

51

=2/1

[-15E8S

Y-YHiEE S=2/1

A% S=1/1



TOOL POT UP-DOWN MECHANISM ASSEMBLY PART DIAGRAM

|
Remark |

Item Part no. Description Material/Specification | Quantity
1 MB-4011 Shaft S45C 1
2 | Commercial Products Socket HD Cap Screw M8#*1.25P*55L 1
3 | Commercial Products Spring $38 1
4 | Commercial Products Sensor SD-LB 2
5 | Commercial Products Sensor Housing 2
6 | Commercial Products Snap Ring-C S18 2
7 MB-4012 Adaptor S45C 1
8 | Commercial Products Hex Nut Mé6*p1.0 1
9 MB-4066 [ Joint S45C 1

10 MB-4009 Cam FCD60 1
11 | Commercial Products |  Socket HD Cap Screw M6*1.0P*20L 10
12 | Commercial Products Spring M6 10
13 MB-4104 Sprawl FCD55 1
14 MB-4008 Plate S45C 1
15 | Commercial Products Qil Joint 1/8 PT 2
16 | Commercial Products Ball Bearing 600477 2
17 | Commercial Products |  Socket HD Cap Screw M8*1.25P*40L 1
18 MB-4010 Shaft S45C 1
19 | Commercial Products Snap Ring-R R42 1
20 MB-4039 Collar S45C 1
21 | Commercial Products |  Socket HD Cap Screw M6*1.0P*25L 1
22 MB-4006 Sleeve S45C 1
23 | Commercial Products CA- § 63x100L(+Adjusting CA-$ 63x 100L(1/4PTx 1
Valve) $ 8*2)

52



Motor & Cam Assembly Part Diagram

(]

02
03

¢ j‘:a.
@/46/66/@6’@

s

29 2 9 @3 @22 @9 (19

53



MOTOR & CAM ASSEMBLY PART DIAGRAM

Item Part no. Description Material/Specification | Quantity | Remark
1 | Commercial Products Motor 4P/380V/4HP/1:20 1
2 | Commercial Products Socket HD Cap Screw M8*1.25P*25L 2
3 | Commercial Products Hex Nut M8*1.25P 2
4 | Commercial Products SnapRing-C S18 1
5 MB-4013 Gear 36T S45C 2
6 | Commercial Products Square Key 5x5x30L 1
7 | Commercial Products Set Screw M6*1.0P*6L 2
8 | Commercial Products Square Key 8x8x45L 1
9 | Commercial Products Set Screw M6*1.0P*20L 4
10 | Commercial Products Hex Nut M6*1.0P 4
11 | Commercial Products Socket HD Cap Screw M8*1.25P*16L 4
12 | Commercial Products Spring 68 4
13 MB-4014 Motor Support SS41 1
14 | Commercial Products Socket HD Cap Screw M8*1.25P*16L 4
15 | Commercial Products Spring 68 4
16 MB-4017 Cam SCM435 1
17 MB-4015 Cam Housing FCD55 1
18 | Commercial Products Bearing 30204JR 2
19 MB-4018 Adjusting Plate S45C 1

20 | Commercial Products Set Screw M6*1.0P*20L 4
21 | Commercial Products Proximity Sensor M12*p1.0/PNP/4mm 1
22 MB-4019 Sensing Device Powder Metallurgy 1
23 MB-4016 Shaft S45C 1
24 | Commercial Products Snap Ring-C S18 1
25 | Commercial Products Square Key 5x5%x6L 1
26 | Commercial Products Set Screw M5*0.8p*5L 1

54




Control Element Position Explanatory Drawing

A Gradient Structure Motor 1 B Sensor Switch 2

C Sensor Switch 3

oo e Stnche ot
@::4L El-‘
: LG Sensor Sitch T
) Incio Sitd 4 , '%H Sensor vitch §
w1 o [ Sensor Svitch §
| T ru
B ndction Sitch 5
e
Oo

55



Ty
(ANDAYZOA T § I 200-00A€-H0ZDSd 44N 11TV (38ureyo [00y) feuBis uoneuuyuoo jutod urduQ 6 YoNMS IOSUSS I |

(ANDAYZOA 21 § I 200-00Ag-€90Z0Sd 4ANTIVE (98ueypd [003) [euds dured j001 8 JONMS 10SUdS H
(ANDAYZOA T1 § I 200-00AG-90ZOSd JANTIVE (98ueyp [00y) 100U O [euds doyg L YoNMg IOSUSS D
ZHO9 AQTT & € [ dv»dH [ 901n0s Jomod dmonys sgueyd 0oL 9 J0jopy amgonng a8ueyy j0o] | o
AYTOa 1 avy-0s0TSD SNASAY (19putifo jo Surpnnoxd)3utyrey j0o) jo [euSts Suruonisod S JouMm§ uononpuj q
AVYZOA I Av-0$0TSD SNASAY (12puri4d jo Jurpnnoid)Sulprey (0o} yo peusis Sutuonisod P Youmg uononpuj a
(dNd)AYZOA TL § I 200-00A€-40¥DSd 4ANTTVE | (19puljkd jo Sunoenuod)3utirey 00} Jo [USIS FuruonISOd £ YoIMmS I0SUdS 9)
(ANIAPTOA T § I 700-00AH-40¥0Sd 4INTTVE feusis (003 auo 1eqwnu juiod eurSuo afueyo [oo], Z YONMSG I0SUudg g
ZHO09 AOTZT & € I dvxdHT/1 ) 9SI9A1 uonsod YSIp [00) [0AU0D) [ I0JON 2anjonnyg Jusipel | Y

HIemY .0 AQPZ-050S1 3dA1 JIS1d uonduny JUUKIY JO)Uo)) ‘ON

pauLIy uonEdIRINRdg

DNIMVIA AYOILVNVIdXH NOLLISOd LNAWNATH "TOY.LNOD



J0d-J9pI0 x¥au 0} Su1jelox Jojom BUINapu] ‘gl
(Ystutj oguey _s.ssa,a suruoryisod Japury£y Jo BwIpnajoly g | no13isod a0y jod 1003 ‘S)I38 JapuI[Ad Jo BuIpRIj0Ly T
UOTBILITJU0D 9oy § do3s JOJOf ‘Dl Uo131sod ooy § wo Jokod wiy g
[eud1s Sutdme]d 100} ‘UOTIRWITJUOD ABURLD O] g 0 Jasod J0j00‘USTu} aseafal [00] )
(0)S Jojom‘[BUBIS aS2a]aJ (00} ‘UOTERITJu00 BurdEe]o [00] ‘g (Smoy Bo1J)11e1s 10308 SFUEY) (00 G
(3apui]£y Jo Suryoenuoo)dur] ey jooy Jo [eulis SuI0TIIS0] Japu11£ Suidmero 1003 Joj U0 Jakog ‘g
(dojom Sursapu doys op)jeusis Suruoryisod § Joymod Joof 7 (100} 03 J00}-°47)°) J0 | ) J0] Jomod WOTIR[38 [00[)U0TIOR[3S [00 ']
\ | - _ ” . _
- 4 01 8 9 4 2 supyowm 01 [EuBTS %oBq Podd )
: g 440 7
%1%, L LA A ] RO | TS S N B
o}
% N _ﬁwm:&aaéiﬁhw ©
==
L, % . 0227300222207 g o o i
) s, ez NO | & 1m0 soieR oty | ©
2y 440 I on ..mw
| iy s it N | F 1" P L | B
LY 4N LY mmm ¢ 1odts g wrona] | 5
_ _ _ _ _; mmm § TEuBIS Yo} 1Ag J0SUS m
V] 7Y mmm [ UOI3OY JOJON W
,/ gl 11 6 L g € I SuIYyoBW WIOJ ﬁmcwmg

UoOIjlore OIJ}02[9 JO weId3evIp adousnbog

57



Wire Junction Box

<®Sensor2 BUI -
+PNP gﬁ 37
+

®Sensor7 BUI -
+PNP gﬁ l 36

| +

<I>SENSOR 8 gl -
aNP BN 35

| +

SENSOR 9 gy -
<ﬁ>+PNP gg | 34

+

SENSOR 3 gy | ——
P BKl 32

+PNP BN 1___ +

. = 31
Induction Switch 5 B N
— = 30

Induction Switch 5 T
U2

3¢ AC380V ZC_MK v

ATC Motor 1 W0

E

U1

30 AC380V % 7

W1

Tool Change Structure Motor6 | E

oV
Home Sensor
DC24V

ov
ATC Motor Stop Sensor

DC24V
oV
ATC Change Position Sensor

DC24V
ov

ATC Home Sensor

DC24V

oV

Counter and Position Sensor
DC24V

Cylinder Up Position Sensor
DC24V

Cylinder Down Position Sensor

DC24V

} Disk Cw/Cew

Motor Earth Line

| } ATC Electrical Power

Motor Earth Line

58




o aatjesoy(-)

i) sur (31

g onyisoq (1)

and

qJAvdd

F 3

v
N\

| —

NMO¥d

* 1nding

d\d AveX

o} 14§ Josuag

@@
@@I ——— ADOVOV 98
@@

wexde1q SuLITY JOjof g

eISRIq SUTITH YO IS SIIWIT B IOJOK




*A[UO IIUIIIJAL ANOK J0J ST UL PIPOPp caia.a Y} Ul IA[BA PIOUI[OS Y], ION

ﬁa*
| Ol M1
| 08
AV
INT /4] L [\ &4
o /Il Ak o
|
e I |
paads Iopul[Ao 10] 9A[BA 80X8/E /% /vf poads Jopur(fdo Io] oATep 80X8/E

VO-09 T08YA
ISPUTTA)

R

weiseI(q SUIJIIy 9Jnssoad Iy

60



Control Circuit Reference Diagram

Yoltage DC24T(Please choose positive or negative output voltage by PP or ¥PN)

Sensor Switch 9 oo © Yagazine tool counting sigual

Sensor Switch § T O - Yagazine mositioning signal

Indution Sxitch 6 =] o ity ipe of tol etmu(uotnding o k)
Indction Svitch T ol ® Foitiening sl o tool !l ingocntracting of ylinee)
Sensor Switch 3 o o— -0 Stop sigmal of motor(bool change)

Sensor Switch 4 el o Tool clamp signal(tool change)

Sensor Switch b oo ©  fme confimmation sipmal(tool change)
Voltage 220V 60HZ DC24V

/- ™
1 1

| - | |
| U nitige——@D Nl s L) i)
{Motor for magazine , |

| | (L niige () |
I [
|- | N

i Notor for tool changee @) %—Tool arm actioni
[ . |
1 (
| !
a E
| I
{ |
| |
l ‘
| |

Tool clamping cylinder, MARSOBIGG-CA, Solenoid valve depenging on customer's request

Pa
~N

/

-

61




Y7
S8l Sit 0se g8l
S91 Lyl 997 J Obe¥ L(¥ g9t
] -wl
\\ﬂn
U 2 _{h %
n_loﬁf.a.wz ¥ dQ0CeSL IdeZIN 2
T\ o O
gﬂ\ ) w=E |
STl _ ,/gw
P LL +¥Z
...m. wwgll ms 28 ST 99z
S
p o, _ | AL .
5 Nt AOB—D( | By
: I
- 09s8"| =ZH09
3 - Ll L | 5550°2=2H0G | - LA
z Yo -4 —dNd | BEaBE
m N S WwGl | U T
n OAWRR -mw %RK
m.. ZOVV | R )
&



INPUT SHAFT




INPUT SHAFT

Parts No. Specg{c_an'on m"ﬁ-—Q_’ty
101A]A40208C000A1 (Case 1
101B|A4020SC000B1 |Case cap 1

102 1A402A0100001 Cam shaft 1
| 103 |A402A0200001 |Side cover 2
104 44020300001 Side covercap IR
| 105 {A402A0400001 |Cam shaft sprocket !
114 |A402C0100070 Cam (70 degree) 1
127 |A402F0100001 (Big umbrella gear 1
201 |HR30206 Tapered roller bearings 30206 2
213 |0-55*2 Oring §55*2 2
214 |\G75 Oring G75 2
218 |DFK5*5%20 Round edge keys 5*5*20 1
219 DFK10*8*55  |[Round edge keys 10*8*55 1
224 HI-M6*16L Socket hexagonal screw M6*16L | 12
226 |HI-M8*20L Socket hexagonal screw M8*20L | 2
227 [HI-M8*25L Socket hexagonal screw M8*25L | 13
228 HI-M8*35L Socket hexagonal screw M8*35L | 2
241 PT1/2” Qil plug PT1/2: 4
242 |01-28 Oil gauge ( $ 28mm) 1
246 PIN-T-8*32L  |Taper pin & 8*321(1:50) 3
247 |PIN-T-8*30L  Rollpin § 8*30L 2

64




SLdVd JOLONW



OUTPUT PARTS

No. Parts No. Specification Qty
101A |A4020SCO00A1 |Case 1
106 |A402B0100001 |Spline shaft (output) 1
107 [A402B0200001 [Transmit wheel 1
108 |A402B0300001 Bearings tbe 1
109 |A402B0400001 |Bearings tube fixture 1
110 |A402B0500001 |Bearings tube gasket 1
111 |A402B0600001 Front fix cap 1
112 |A402B0900001 Back fix cap 1
134 |RB00020000A1 |Needle bearings § 20 6
203 HR32011 Tapered roller bearings 32011 2
208 |ANO8 Locknut ANO8 1
209 |AN11 Bearing locknut AN11 1
210 |AWO08 Set washer AWO08 1
211 AW11 Set washer AW11 1
215 |G80 O ring G80 1
216 |G100 O ring G100 1
224 |HI-M6*16L Socket HD cap screw M6*16L. | 4
225 HI-M6*25L Socket HD cap screw M6*25L 6
226 HI-M6*20L Socket HD cap screw M6*20L 5
233 |HS-M6*8L Set screw M6*8 6
240 |PT 1/8” Oil plug PT1/8” 1
244 \USH 50*60*6  USH type oil seals 50*60*6 1
MOTOR PARTS
128 |A402F0200001 |Small umbrella gear 1
129 |A402F0300001 |Motor locating plate 2
130 |A402F0900001 |Adjustment sleeve 1
202 [HR32008 Tapered roller bearings 32008 2
208 |ANO8 Locknut ANO8 1
210 |AW08 Set washer ANO8 1
229 HI-M10*20L Socket HD cap screw M10*20L | 4
230 [HI-M10*30L Socket HD cap screw M10*30L | 4
552 MR1/2HP-DC9-1 Motor 1/2HP-4 poles i
2

66




LIXIONdS Y1

A7



ROCKER PART

No. Parts No. Specification Qty
101B |A402D01000B1 |Case cap 1
_wl ] i 4.i\j102DOl 00001 |Rocker 1
116 [A402D0200001 |Rocker shaft 1
117 'A402D0300001 Rocker stand packing cap 1
135 RB00022000A1 |Needle bearings § 22 1
136 [RB00024000A2 Needle bearings § 24 1
205 |HK3516 Needle bearings HK3516 8
206 [AXK1108 Thrust bearings AXK1108 2
207 |AS1108 Thrust bearings parcel AS1108 1
212 /G50 O ring G50 2

223 |HI-M6*14L Socket HD cap screw M6*14L | 4
224 [HI-M6*16L Socket HD cap screw M6*16L 1
233 HS-M6*8L Set Screw M6*8L 1
237 |SC-M12 Hex nut M12 1

IDLER SPROCKET

131 [A402J0100001 (Idler Shaft 1
132 |A402J0200001 |Idler sprocket 1
133 |A402J0300001 |Idler outside cap 1
235 |CO-M5*8L Round cap Screw M5*8L 4
236 |SC-M10 Hex nut, M10 1
238 [WS-M10 Washer, M10 1
245 |C12S Snap Ring- C12 1

68




SIGNAL PARTS

69



SIGNAL PARTS

No. Parts No. Specification Qty
101A |A4020SCO00A1 [Case 1

118 'A402E01000A1 |Brake signal wheel 1

" 119 'A402E01000B1 \Cam signal wheel , 1

7120 A402E0200001 [Signal fixwre | 1 |
121 |A402E0300001 |Signal shaft 1
122 |A402E0400001 |Dust proof cap 1
123 |A402E0500001 [Signal cap 1
124 |A402E0600001 |[Signal cap (have hole) 1
125 |A402E0700001 |Signal sprocket 1
126 |A402E0800001 |Signal parcel 1
204 |BR6202 Ball gearings 6202 4
217 |DFK4*4*10 Round edge keys 4*4*10 4
220 HI-M4*8L Socket HD cap screw M4*8L 8
221 [HI-M4*10L Socket HD screw M4*10L 8
222 [HI-MS5*16L Socket HD cap screw M5*16L 2
231 HS-M5*SL Set screw M5*5L 1
232 |HS-MS5*10L Set screw M5*10L 2
239 |PF-308 Plastics screw M3*8L(KSS) 4
243 [TC15%24*5 TC type oil seals 15*24*5 1
249 |AG-16 Wire connectors (KSS) 1
250 |TM-10A600V  |Connection terminal 1

70




1

91D10Y L

'sma4os dnyes ay) dn usyybiy

pabps sy} ploy o} wup ayy bunsnlpy¢
'joo} pebpa dn
bunyes jo obubp sy 0} wWID By} uiny =
pup’ youaim ayy} buisn Ag Jojow 8)DYON'7Z

SN O

LY

PUll Yoinjo umop  ysnd-|

JO10NN

juswisnipo wJp jo sdels ayj
‘ | AUl Yonio

91010y

LWy 1O 1uswsnIpy .

4OUDIM

71



¥

4 4

Z Eo_

A\

#40 Al Tm“v N\ Ee

A%%%ﬁ @%%%%%%7 A%7/

e}

S %f///%//////////////////////////%// NEE

Loy
_
_
|

t _

| _
_ _ _
| _ | _
_ _ _ .
_ ! : | ]
| | .SCL | S9 | .S68 .G9 | SCL |
_ | P ik 1
_ | _ _ _ -
| _ _ : | | nw:
| _ _ ™ . S _ |
L h | _ ° | _ “ 3
T _rﬂ 02 | 02 rm.___ ~
- ] { _ _ _
S/ .05 +09 | STl | omﬂ_ .05 _ Sl
_ | _
i i \ _ .
~ _ _ “ | ,N,,W//OA/.
: | e
| _ = 3
N _ _ = ,m
o» _
N
0 3.
m -.Am_oxo QU0 uwin} }oys ndul) 09¢ H
> 3
Q
3 )
=
o _
E _
° [HVHO JWNIL ¢—XA4d

/ oYDIg 10j4

uonDWIUOD 31bup 81U
9|bup sjiux buipjoy,
UOI}DWIIIUOD

uonisod |puibrio,

axoJ1s Dbuisipl,

HDYD awil} OV

72



Adjustment of Side Cover

‘indino Jamod Jo
UoNnoaUIp 8yl 0) 9S0|2 3Q Ishwl
1400 9prs JO OPIS SPIM By

< €

N

©

ol
. |

uonoadip 1ndino 1omod

@

apis opim

@ @

13402 IPIS

8pIS MOJIDU @

73



*Adjustment between Cam & Bearings*

Before adjustment

Bearing

Narrow side

VRN

Method for adjustment
1.Release the locking screws on the side covers.

2.Move the side covers up and down to adjust the gaps between the

Adjustment direction

After adjustment

&
\@W

| &

Left side covcrj

VN

Right side cover

bearings and the cam. Make sure the cam is evenly in contact with

the bearings!(shown in the drawing: adjustment may move cam

upward or downward)
3.Move the side cover cap left and right to adjust the gaps between the
bearings and the cam. Make sure the cam is evenly in contact with

the bearings!

74



[eugis Suidure|d ‘g# Yo1IMS J0SUIg

[eusdis dojs 10j0W */ # [0}AS J0SUIS

} } Jeud1s QUWIOY ‘G# IIIMS 10SUIS

— SIaIm anjg ¢
dNd StaIlm yoelg ¢
AbT+ S1onm umolg - |
:0p0d A T

|
{
]
;

[90oym jeudis ayelg l\ /| [oaym [eudIs we))

Wed uo Yo}ims JOSudg Jo [eugis

75



Dismantling procedure -

How to take the spline (output) shaft :

1.
- (227) of the case cap (101B).

Turn to the start position, remove the pins (246) and screws

Remove the case cap.

. Loose Socket HD cap screws (225); remove the front fix cap

(111).

. Remove the spline (output) shaft (106), and transmit wheel

(107), locknut (208), set washer (210), and get the new shaft.
Assembile this section back in reverse order. And make sure

all parts are installed!

Change the bearings on bearing tube :

1.

i

Turn to start position, remove the pins (246) and screws (227)
of the case cap (101B).

Remove the case cap.

Rotate the bearings tube (108).

Remove the side set screws (233).

Use special tool to remove the bearings (134). Take the new
bearings, and use Loctite to fix the set screws (223) in position,

Reassemble this section in reverse order. And make sure all

parts are installed.

Take rocker apart in many steps :

1.

w» bk wn

a

Turn to start position, remove the pins (246) and screws (227)
of the case cap (101B).

Remove the case cap.

Then remove the set screws (233) of the rocker.

Use the tear down tool to remove the rocker shaft (116).
Remove the thrust bearing AXK 1108 (206) (207), and needle
bearings HK3516 (205).

Remove two bearings (135) and (136). Now the rocker is
taken apart, and it is replaceable.

Reassemble the rocker section in reverse order, and make sure
all parts are installed!

7A



TROUBLE SHOOTING

Condition

Reason

Trouble Shooting

Tool disk stops at wrong
Position.

braking range
2. Sensor switch is too far.

1. Brake fails to work or stops over

1. Please check brake wiring for connection
problem, or electric brake fails to work
. Move sensor switch closer to sensor

‘Tool disk rotates

1. Sensor switch failed

2
1. Replace sensor switch
2

clamping & returning

continuously. 2. Sensor switch is too far. . Move sensor switch closer to sensor

Tool pot breaks Tool disk rotates while tool potis  [Replace new tool pot & adjust clamping arm
clamping position again e

Shaking during tool 1. Cam lacks lubrication 1. Grease the cam

2. Cylinder is not at constant speed 2. Adjust cylinder pressure & speed valve

Too!l pot is not at position
wlien clamping & returning

Positioning bolts or locating bolts
for tool pot are loose.

Adjust the tool pot to normal position & tighten

Tool disk does not work
during tool selection

2. Induction switch failed
3. Motor failed
4. Electronic brake failed

1. Induction switch does not sense

Adjust induction switch to normal position
Replace induction switch

Repair or replace motor

Check wiring & replace parts

Check sensor switch

Cylinder does not work
during tool change

1. Proximity switch for tool
counter positioning has failed.

2. Tool disk is not positioning

3. Cylinder has no pneumatic
pressure

4. ATC amm is not at home

Replace proximity switch

Make sure tool disk has positioned.

Check input air source, and solenoid valve
see if they are functional.

4, Rotate motor shaft manually to get ATC arm
to home position

N B R

ATC stops at home, but
sensor switch does not work

position. 5. Check induction switch
ATC fails to work during 1. Tool clamp positioning 1. Adjust induction switch to proper position
tool change ‘ induction switch fails to work 2. Replace new induction switch
| 2. Induction switch break down
ATC motor over-heat 1. Brake is not released 1. Check current regulator had power or not?
2. Brakehas failed 2. Replace brake
3. Current regulator has failed 3. Replace current regulator
ATC failed to work after tool |1. Sensor is in wrong position 1. Adjust sensor to proper position
clamping; 2. Sensor switch has failed 2. Replace sensor switch
ATC failed to work after
180° degrees tool change;

ATC stops out of position

—

Sensors are at wrong position

is at wrong angle

2. Sensing ring for sensor switches

1. Adjust all 3 sensors to proper angle &
position

2. Rotate sensing ring, adjust all 3 sensor
switches 1o proper angle & position

ATC tool clamping is
clamping at wrong position

ATC’s clamping arm & spindle are
not aligned properly

Loosen taper ring sleeve & re-align it again

H
i

77




A, POT CHANGE SEQUENCE

1.Take down the peripheral metal sheet and numeral
acrylic cover.

12 Unlock the  hexangular screw bolt M10 and recede
10mm on the shaft cover.(remark:do not move the 4
pieces fixing bolt)

e s g o

o

Fan . B e
SN, . iq 'S ) M i

side and take the pot upward,then extract it).

TTERET IS A T

5 Take down the broken pét (push the pot forward inner|6 Confirm the fixing bolt and knob the correct position

for the new pot.




POT CHANGE SEQUENCE

7 Stow down the new pot(the surface of knob recline
the pot body and push forward into the plate.

pot.

8 Lock the hexangular screw bolt M6 which the new

%:‘4:

z“(ﬁ. i NN

10 Check the ﬁxed ciearance of the plate.(can not have

clearence). -




o

‘Procedure of magazine motor replacement

. Power off.

Take out motor wires from the wiring terminal box.

_Unscrew four M8 bolts from motor seat, and then disassemble the
- motor.

Release the (S18) snap ring & M6 set screw from the worm gear.  Take
the worm gear and snap ring install onto the new motor.

Please make sure the motor specification is correct before you replace it.
. Reconnect the wires to the terminal box.

Cylinder replacement

. Turn off the power to the compressor & release air from the cylinder.
Take out cover sheet metal and ¢ 8mm air hose.

. 'Beforeremoving the induction switches, please mark the original

positions of the induction switches.

Unscrew cylinder locating bolts (M8) & snap ring (S12) on the cylinder
shaft. B

Please replace the cylinder with the same specifications. Then locate
the induction switches to original positions.

Inducfion switches replacement

. Turn deér off from machine.
. Remove wires of induction switches from the terminal box.
. Please loosen the locating plate of induction switches & take the whole

assembly out.

Replace new switches & make sure the position of the switches is
correct by push them up & down until they are located to the end of
their edges. ,

Re-attach the wires to the terminal box

Sensor switch of tool magazine replacement method

. Turn off power.

80



2.
3.
4.
5.
6.

Release the wires of sensor switch from the terminal box.
Take out the front cover & outer sheet metal cover.
Unscrew the M12 hex nut from the proximity switch.
Replace switch & make sure the sensing distance is 4mm.
Re-attach the wires to the terminal box.

F. Procedure of ATC motor replacement

i\

Turn off power

Disconnect motor wires from the terminal connection box.

Unscrew the four M10 socket HD cap screws from the motor flange
Replace motor with the same specifications and make sure the keyed
shaft direction is matched.

. Re-attach the motor wires to the terminal box.

G. Replacement of sensor switches in the ATC

e

Turn off power.
Disconnect wires of the sensor switches from the terminal box.
Take out the brown acrylic cover from the front ATC section

-Replace the new sensor switches & make sure the sensing distance is

about 4mm.
Re-connect the sensor wires to terminal box.

81



Magazine maintenance

Item Description Method Tool |Routine| Remark |
[j AlDisk Take off number plate & Grease G
! is : ! rease
3 L fill in grease manually Gun | s
‘Take off  outer sheet é
‘ , , ¢ Qrease , :
BPot body slideway metal cover & fill in grease G Grease
un
manually
.. Take off sheet metal cover,
1| Lubrication L o ) : Six
C|Arm sliding block & position pin clean & fill in grease onth Grease
months
manually ,
Take off ATC cover, fill G
D|Cam Slide . cover, T rease Grease
in grease manually Gun
s
Take off front &l G
E Motor Gear © 0 ont cover rease Grease
outer sheet metal Gun
A|Inner taper of tool pot Clean tool pot with solvent |
2| Cleaning ) o ) Drain the used oil, and fill Once a| SHELL
B|Replace inner lubrication o1l of ATC ) )
|| in the new lube o1l month [ TELLUS32
A\Sensor switch of magazine is loose or not?  |Check manually
B|Sensor switch of ATC is loose or not? Check manually |
C|Induction switch of cylinder is loose or not? |Check manually
3l Loose D |Bolts on cylinder are loose or not? Check manually & optically
3 00 =
E Bolts on arm assembly are loose or not? [Check manually
. Shake the clamping arm to see if the backlashEeck manually, backlash
is too big ~ |value within 2mm.
G|Check to see if magazine is loose or not? |Check manually Half year
. f__—-_
A Steel balls on tool pot are intact? Check optically
B|Noise or heat on gear motor? ' Check manually
, C|Solenoid valve of cylinder is out of air? |Check manually
4|Other check|D|ATC up-down shaft has oil leak? Check optically
E|V edges of the Clamping arm have worm? |Check optically
] ) o , Before
F |01l level of ATC’s oil reservoir is too low? Check optically :
power on

82



Note!

. Please use proper tools during maintenance & repair procedure.

. We suggest you replace the parts from the original manufacturer.

. Please read and make sure the part’s specifications before replacement.
The specifications are shown in the part lists.

. Please check and make sure the sensing distance during proximity switch &
induction switches replacement.

. Please mark down the wire numbers & location in case you have to replace
the wiring connection.

. In any case of abnormal or malfunction on the ATC, please call for
authorized personnel to check the product. We strongly suggest the
serviceman has to be well trained technician or qualified engineer to check
or repair the problem. This is to ensure the safety of the operator & the
serviceman.

. Before disassemble the ATC, please make sure there are enough people to
support the load. If there are not enough people, please prepare and use

overhead crank or forklift or any other mean to support the weight..

83



